
3000011903 	 01.22.2010 

TITAN RANGE - JTRH BROILER SECTION 
Jade Range 

Field Service Part List 



TITAN RANGE JTRH - BROILER SECTION
ITEM PART # LIST

1 1011700000

2 1011600000

3 1012500000

4 9537000000

5 9537100000

6 1360505

7 1311500090

8 8510420000

8510430000

9 8537100090

8537110090

8537120090

8537130090

2311340000

8537140090

8537150090

10 2312010000

2312020000

2312030000

2312040000

2312050000

2312060000

2312070000

11 3023100200

12 4418500100

13 4412800000

14 1341700000

15 1818200000

16 ~

A ELBOW, 3/8” CC x 1/8 FNPT 90º         (ON END OF VALVE) 1830100000

B TUBING 3/8” S/S - BURNER                (JTRH-OVEN BASE) 5612500000

C ELBOW, MIXER FITTING                    (HOLDS ORIFICE) 1815700000

17 4621300000

4621200000

18 1210600000

A AIR SHUTTER 3013200000

B SCREW, AIR SHUTTER 3414700000

19 ~

A ADAPTOR, STRAIGHT, 3/8 CC x 1/8 FNPT 4412800000

B TUBING 3/8” S/S - BURNER                (JTRH-MODULAR BASE) 5612500000

C STRAIGHT MIXER 3/8"                        (HOLDS ORIFICE) 1832800000

D NUT 3/8” COMP. 1833000000

E SLEEVE (FERRULE) 3/8” COMP. 1816900000

20 ~

A ADAPTOR, STRAIGHT                         (VALVE TO TUBING) 1841600000

B TUBING 3/8” S/S - BURNER                 (JTRH-CABINET BASE) 5612500000

C NUT 3/8” COMP. 1833000000

D SLEEVE (FERRULE) 3/8” COMP. 1816900000

E ELBOW MIXER FITTING                      (HOLDS ORIFICE) 1815700000

21 3000011813

A PILOT, TIP (WITH HEX NUT) 4611200000

B TUBING 1/4” S/S - BEND LEFT            (JTRH-OVEN BASE) 8465200000

SINGLE PILOT KIT - BEND LEFT               (JTRH-OVEN BASE)

ORIFICE #56 L.P.

60” DRIP TRAY, REAR                                       (JTRH-MODULAR BASE)

48” DRIP TRAY, REAR                                       (JTRH-MODULAR BASE)

VALVE, SINGLE PILOT

MANIFOLD PIPE, 36" - JTRH

CAP, 1-1/4" NPT

24” DRIP TRAY, REAR                                       (JTRH-MODULAR BASE)

30” DRIP TRAY, REAR                                       (JTRH-MODULAR BASE)

36” DRIP TRAY, REAR                                       (JTRH-MODULAR BASE)

24” GREASE TRAY, FRONT                              (JTRH-MODULAR BASE)

30” GREASE TRAY, FRONT                              (JTRH-MODULAR BASE)

36” GREASE TRAY, FRONT                              (JTRH-MODULAR BASE)

42” GREASE TRAY, FRONT                              (JTRH-MODULAR BASE)

48” GREASE TRAY, FRONT                              (JTRH-MODULAR BASE)

60” GREASE TRAY, FRONT                              (JTRH-MODULAR BASE)

18” DRIP TRAY, REAR                                       (JTRH-MODULAR BASE)

PILOT TUBING ASSY                                 (JTRH-OVEN BASE)

PILOT TUBING ASSY                                 (JTRH-MODULAR BASE)

Continue next page

PILOT TUBING ASSY                                 (JTRH-CABINET BASE)

ORIFICE #49 NAT.

DESCRIPTION

GRATE, TOP - 4 BAR STANDARD             (JTRH/JSR/JB)

RADIANT #416, 19-1/4"                               (JTRH/JSR/JB)

REAR BRACKET, SUPPORT, RADIANT    (JTRH/JSR/JB)

GRATE, TOP - 3 BAR                                  (JTRH/JSR/JB)

(24" = 7, 30" = 9, 36" = 11, 42" = 13, 48" = 15, 60" = 19, 72" = 23)

FRONT BRACKET, SUPPORT, RADIANT  (JTRH/JSR/JB)

36"DRIP TRAY                                             (JTRH-OVEN BASE)

GREASE CAN                                              (JTRH-OVEN BASE)

BURNER W/AIR SHUTTER

KNOB, CHROME (W/SET SCREW)

VALVE, BURNER (W/OUT ORFICE)

18" GREASE DRAWER                               (JTRH-CABINET BASE)

24" GREASE DRAWER                               (JTRH-CABINET BASE)

42” DRIP TRAY, REAR                                       (JTRH-MODULAR BASE)

18” GREASE TRAY, FRONT                              (JTRH-MODULAR BASE)



TITAN RANGE JTRH - BROILER SECTION
ITEM PART # LIST

C NUT 1/4” COMP. 1830700000

D SLEEVE (FERRULE) 1/4” COMP. 1832200000

22 3000011814

A PILOT, TIP (WITH HEX NUT) 4611200000

B TUBING 1/4” S/S - BEND LEFT               (JTRH-OVEN BASE) 5612800000

C NUT 1/4” COMP. 1830700000

D SLEEVE (FERRULE) 1/4” COMP. 1832200000

23 3000011815

A PILOT, TIP (WITH HEX NUT) EA 4611200000

B TUBING 1/4” S/S - DOUBLE PILOT         (JTRH-OVEN BASE) 8465600000

C NUT 1/4” COMP (EA) 1830700000

D SLEEVE (FERRULE) 1/4” COMP (EA) 1832200000

E TEE, BRASS 1/4” x 1/4” x 1/4” (CC). 1823100000

24 3000011864

A PILOT, TIP (WITH HEX NUT) 4611200000

B TUBING 1/4” S/S - BEND LEFT              (JTRH-MODULAR BASE) 8465200000

C NUT 1/4” COMP. 1830700000

D SLEEVE (FERRULE) 1/4” COMP. 1832200000

25 3000011865

A PILOT, TIP (WITH HEX NUT) 4611200000

B TUBING 1/4” S/S - BEND LEFT              (JTRH-MODULAR BASE) 5612800000

C NUT 1/4” COMP. 1830700000

D SLEEVE (FERRULE) 1/4” COMP. 1832200000

26 3000011866

A PILOT, TIP (WITH HEX NUT) EA 4611200000

B TUBING 1/4” S/S - DOUBLE PILOT        (JTRH-MODULAR BASE) 8465600000

C NUT 1/4” COMP (EA) 1830700000

D SLEEVE (FERRULE) 1/4” COMP (EA) 1832200000

E TEE, BRASS 1/4” x 1/4” x 1/4” (CC). 1823100000

27 3000011810

A PILOT, TIP (WITH HEX NUT) 4611200000

B TUBING 1/4” S/S - BEND LEFT              (JTRH-CABINET BASE) 8465300000

C NUT 1/4” COMP. 1830700000

D SLEEVE (FERRULE) 1/4” COMP. 1832200000

28 3000011811

A PILOT, TIP (WITH HEX NUT) 4611200000

B TUBING 1/4” S/S - BEND RIGHT            (JTRH-CABINET BASE) 8466100000

C NUT 1/4” COMP. 1830700000

D SLEEVE (FERRULE) 1/4” COMP. 1832200000

29 3000011812

A PILOT, TIP (WITH HEX NUT) EA 4611200000

B TUBING 1/4” S/S                                    (JTRH-CABINET BASE) 8465700000

C NUT 1/4” COMP (EA) 1830700000

D SLEEVE (FERRULE) 1/4” COMP (EA) 1832200000

E TEE, BRASS 1/4” x 1/4” x 1/4” (CC). 1823100000

01.22.2010

SINGLE PILOT KIT - BEND RIGHT             (JTRH-CABINET BASE)

DOUBLE PILOT KIT                                     (JTRH-CABINET BASE)

SINGLE PILOT KIT - BEND RIGHT              (JTRH-MODULAR BASE)

DOUBLE PILOT KIT                                      (JTRH-MODULAR BASE)

SINGLE PILOT KIT - BEND LEFT               (JTRH-CABINET BASE)

3000011903

SINGLE PILOT KIT - BEND RIGHT              (JTRH-OVEN BASE)

DOUBLE PILOT KIT                                      (JTRH-OVEN BASE)

SINGLE PILOT KIT - BEND LEFT                (JTRH-MODULAR BASE)

DESCRIPTION



TITAN RANGE - JTRH CONVECTION OVEN SECTION 
Jade Range 

Field Service Part List 

PRIOR TO 2006 

(44B 
44C 

PRIOR TO 2009 



TITAN RANGE - JTRH CONVECTION OVEN SECTION

ITEM PART # LIST

1 2035300000

2 2024600000

3 1312900000

4 3027700000

5 3028000000

6 3023100200

7 2035400000

8 2038700000

9 3026500000

10 3033800000

11 3033100000

12 3000011374

13 1410800000

14 1410102V

1410100000

15 ~

A BRACKET, REIGNITION MODULE & DOOR SWITCH 2100008164

B GROMMET, 5/8 I.D.  RUBBER 3416600000

C MODULE, SPARK IGNITION 3000010030

D SCREW, 8 x 3/8  PPH  SMS  8Z 3446400000

E SCREW, 6-32 x 1"  PPH  TCS  "23"  ZN 3000011585

F MICRO SWITCH, BZ2RW86324-A2 2035100000

16 3412100000

17 1131800000

18 3098701V

A BLOWER WHEEL - 8"  JTRH/JSR 3018800000

B BASE, MOTOR MOUNT  JTRH/JSR 2500010750

C MOTOR ONLY - 1/3 HP  JTRH/JSR 3098710V

D CAPACITOR, 10MFD  370VAC 2038500000

E BOLT, 1/4-20 x 3"  HX  ALL THR 3425000000

F WASHER, 1/4 SPLITLOCK 3432800000

G SPACER 3098708

H NUT, 1/4-20   HX  ZN  HVY DUTY 3426700000

19 1832700000

20 5619100000

21 1831200000

22 5618900000

23 1830300000

24 4410600100

25 1828100000

26 1336000000

27 4417400000

28 5619000000

29 1845500000

30 1830400000

31 1842200000

32 4615300100

33 5615000000

34 4615200000

3000010243

35 3457200000

FLEXIBLE TUBING, 3/8 O.D. x 7.5" LONG

THERMOSTAT - FDO

SAFETY VALVE (BASO)            (QUARTER SIZE, RED BUTTON)

Continue next page

VALVE, SAFETY (TS 11 J 1/4)   (DIME SIZE, RED BUTTON)

CLIP, TINNERMAN

FLEXIBLE TUBING, 1/4 O.D. x 20" LONG

NIPPLE, 3/8 NPT x 2 1/2"

ADAPTER, BRASS, 3/8 NPT x 3/8 CC

FACE BUSHING 1/2 NPT x 3/8 NPT

COUPLING, 3/8 NPT

BRACKET, COUPLING HOLDER

ELBOW, BRASS, 1/4 CC x 1/8 NPT

FLEXIBLE TUBING, 1/4 O.D. x 12" LONG

UNION, 3/8 NPT x 3/8 CC

FLEXIBLE TUBING, 3/8 O.D. x 9" LONG

VALVE, 3/8 x 3/8, GAS SHUT OFF

REIGNITION MODULE & DOOR SWITCH

NUT, 1/4-20  WING  CF-2

BAFFLE, BLOWER CONV. OVEN  JTRH/JSR

MOTOR / FAN ASSY COMPLETE

TIMER (JTRH/JCO)

GUIDE, WIRE RACK

KNOB, CHROME W/SET SCREW (GAS SHUT OFF VALVE)

BOOT, (RUBBER) TOGGLE SWITCH (JTRH/JSR)

OVERLAY, GAS ON/OFF, TOP

LAMP, INDICATOR RED 125V.

TIMER, KNOB (JTRH/JCO)

OVEN RACK 36" - JTRH

HARNESS, WIRE TITAN

OVEN RACK 30" - JTRH

OVERLAY, CONVECTION, BOTTOM 

DESCRIPTION

SWITCH, TOGGLE SPDT (BLOWER) AUTO-OFF-MANUAL (JTRH/JSR)

SWITCH, TOGGLE (POWER) ON-OFF (JTRH/JSR)

OVEN CONTROL PANEL

PILOT, ADJUSTMENT VALVE, 1/4 CC x 1/4 CC (#3811)

DIAL, THERMOSTAT

BRASS FITTING, 3/8 CC x 1/4 NPT



TITAN RANGE - JTRH CONVECTION OVEN SECTION

ITEM PART # LIST

36 2100001026

37 3000010265

38 1815700000

39 4620800000

4621400000

40 4612600100

41 4616600100

42 1123200000

43 ~

A COVER, MICRO SWITCH  JTRH/JSR 2043500000

B MICRO SWITCH, BZ2RW86324-A2 2035100000

C MICRO SWITCH PLATE  JTRH/JSR 2035000000

D BRACKET, MICRO SWITCH  JTRH 1313400000

E SCREW, 6-32 x 1"  PPH  TCS  "23"  ZN 3000011585

44 ~

A BRACKET, IGNITION MODULE  JTRH/JSR 1313300000

B IGNITION MODULE - SM-2  JTRH/JSR 4616100000

C SCREW, 8 x 3/8  PPH  SMS  8Z 3446400000

45 8400119000

A BLOCK 3098709

B WASHER, 1/4 SPLITLOCK 3432800000

C BOLT, 1/4-20 x 3/4"  HX  ZN 3423100000

46 2034900000

47 3425000000

48 3462800000

01.22.2010

SCREW DELTA, #10 x 1/2,  TR  PH  S/S

RECEPTACLE, LOCKING

BOLT, 1/4-20 x 3"  HX  ALL THR

MICRO SWITCH

IGNITION MODULE  JTRH/JSR

KIT, CONV MOTOR SUB ASSY

ELBOW MIXER FITTING (HOLDS ORIFICE)

ORIFICE #39 NAT.  

SCREW, #8-32 x 2-1/2, FLAT HEAD

3000011902

THERMOCOUPLE, 18"

BRACKET, PILOT

PILOT, OVEN

DESCRIPTION

BRACKET, SAFETY VALVE (BASO)

ORIFICE #52 L.P.



TITAN RANGE - JTRH GRIDDLE SECTION 
Jade Range 

Field Service Part List 

3000011904 	 01.22.2010 



TITAN RANGE JTRH - GRIDDLE SECTION

ITEM PART # LIST

1 1352200090

1352210090

1352220090

1352230090

1352240090

1352250090

1352260090

2 1391700090

1391710090

1391720090

1391730090

1391740090

1391750090

3 1323300000

4 1386850090

5 1352330090

6 1391950090

7 ~

A VALVE, SINGLE PILOT  #6001-04A 4412800000

B SLEEVE (FERRULE) 1/4" COMP. EA. 1832200000

C NUT 1/4" COMP. 1830700000

D TUBING, 1/4" x .028 RIGID S/S (SOLD BY THE INCH) 5612600000

E PILOT,  TIP  SS  W/NUT 4611200000

8 3023100200

9 4418500100

10 4620800000

4621400000

11 3018700000

12 3042200000

13 4610100000

A MOUNTING FLANGE W/SCREW 8284530000

14 ~

A ELBOW 3/8 COMP 1/8 - 90˚ 1831000000

B TUBING 3/8 O.D.  S/S (BY THE INCH) 5612500000

C ELBOW, MIXER FITTING (HOLDS ORIFICE) 1815700000

15 4620700000

4621700000

16 1369820090

A AIR SHUTTER 3014100000

B SCREW, AIR SHUTTER 3414700000

17 1327200000

01.22.2010

ORIFICE #53 L.P.   (THERMOSTAT)

DIAL                        (THERMOSTAT)

BURNER TUBING ASSY

BEZEL                    (THERMOSTAT)

THERMOSTAT, BJWA

DRAIN, GUTTER FUNNEL

12" BAFFLE, THERMOSTAT

18" BAFFLE, THERMOSTAT

24" BAFFLE, THERMOSTAT

36" BAFFLE, THERMOSTAT

48" BAFFLE, THERMOSTAT

60" BAFFLE, THERMOSTAT

ORIFICE #43 NAT. (THERMOSTAT)

DESCRIPTION

18" GRIDDLE PLATE WELD ASSY

24" GRIDDLE PLATE WELD ASSY

36" GRIDDLE PLATE WELD ASSY

48" GRIDDLE PLATE WELD ASSY

60" GRIDDLE PLATE WELD ASSY

72" GRIDDLE PLATE WELD ASSY

12" GRIDDLE PLATE WELD ASSY

GREASE DRAWER, OVEN BASE

3000011904

BAFFLE, PILOT (GRIDDLE / HOT TOP)

GREASE DRAWER, CAB BASE

GREASE DRAWER, MODULAR BASE

PILOT TUBING ASSY

BURNER W/AIR SHUTTER (GRIDDLE / HOT TOP / OVEN)

KNOB, CHROME    (W/SET SCREW)

VALVE, BURNER   (W/OUT ORFICE)

ORIFICE #39 NAT. (MANUAL GRIDDLE)

ORIFICE #52 L.P.   (MANUAL GRIDDLE)



3000011906 01.25.2010 

9/2008 
TO 

CURRENT 

1 

PRIOR TO 
9/2008 

TITAN RANGE - JTRH FRENCH TOP SECTION 
Jade Range 

Field Service Part List 



TITAN RANGE JTRH - FRENCH TOP SECTION

ITEM PART # LIST

1 2500010886

A FRENCH HOT TOP PLATE (18" x 28") 1010900000

B RING FRENCH HOT TOP 1017100000

C CENTER FRENCH HOT TOP 1017000000

2 ~

A BURNER W/AIR SHUTTER 1322200090

B AIR SHUTTER 3012600100

C SCREW, AIR SHUTTER (10-24 x 3/8) 3454000000

3 1355400090

1355410090

4 1322400000

5 1360502

1360505

6 4620800000

4621400000

7 4418500100

8 3023100200

9 3000011065

10 1813000000

11 3000011021

12 ~

A VALVE, SINGLE PILOT  #6001-04A 4412800000

B SLEEVE (FERRULE) 1/4" COMP. EA. 1832200000

C NUT 1/4" COMP. 1830700000

D TUBING, 1/4" x .028 RIGID S/S (SOLD BY THE INCH) 5612600000

E PILOT,  TIP  SS  W/NUT 4611200000

13 1830100000

14 5619100000

15 1815700000

16 2100008050

17 3412300000

18 4620700000

4621700000

19 3000010836

A SCREW, AIR SHUTTER 10-24 x 3/8  RD  SL  ZN 3454000000

B AIR SHUTTER                     (REMOVABLE, OCTAGON HEAD) 3012600000

C VENTURI BASE, FRONT    (REMOVABLE, OCTAGON HEAD) 2100000251

D BURNER HEAD                   (REMOVABLE, OCTAGON HEAD) 2100000250

20 4611200000

21 2100000253

22 5618900000

23 4412800000

24 2100008049

25 8456700000

26 1355500090

27 3463700000

28 3448100000

01.25.20103000011906

REMOVER, CENTER

BRACKET, FOR GRATE SUPPORT, REAR  ("M" BRACKET)

SCREW, 1/4-20 x 1/2  HWH  SERR  ZINC

LEVELING BOLT, 3/8-16 x 1 1/2  ZN. AL/THD

DESCRIPTION

AERATION PAN                          (OLD STYLE)

36" DRIP TRAY S/S

ORIFICE #52 L.P.                        (OLD STYLE)

18" DRIP TRAY S/S

FIRE BOX, LS WELD ASSY        (OLD STYLE)

FRENCH HOT TOP KIT

BURNER FHT KIT (USED UNTIL 9/2009)

FIRE BOX, RS WELD ASSY       (OLD STYLE)

KNOB, CHROME (W/SET SCREW)

VALVE, BURNER (W/OUT ORFICE)

BRACKET, BURNER ISLAND FRENCH

ORIFICE #39 NAT.                      (OLD STYLE)

PILOT TUBING ASSY                (OLD STYLE)

ELBOW, 3/8” CC x 1/8 FNPT 90º         (ON END OF VALVE)

FLEXIBLE TUBING, 3/8 O.D. x 9" LONG

ELBOW, MIXER FITTING                    (HOLDS ORIFICE)

BURNER HOLDER BRACKET

SCREW, #10 x 1/2,  HX  ZN  TK

PLUG, 1/8 HX HD BLK

"T" MANIFOLD, JTRH-6-36

VALVE, SINGLE PILOT  #6001-04A

BURNER ASSY (CURRENT)     (REMOVABLE OCTAGON HEAD)

FLEXIBLE TUBING, 1/4 O.D. x 12" LONG

FLAT CAP

BRACKET, PILOT 

PILOT,  TIP  SS  W/NUT

ORIFICE #43 NAT.

ORIFICE #53 L.P.



TITAN RANGE - JTRH OPEN BURNER SECTION 
Jade Range 

Field Service Part List 

PRIOR TO 2001 

2005 - CURRENT 

2001 - 2004 

@6A 

3000011900 	 01.22.2010 



TITAN RANGE JTRH - OPEN BURNER SECTION

ITEM PART # LIST

1 6012100100

2 1010600000

3 1010500100

4 3023100200

5 4418500100

6 4621500000

4621100000

7 8492300000

A SCREW, AIR SHUTTER (10-24 x 3/8) 3454000000

B AIR SHUTTER                                                (OLD STYLE) 3012600000

C VENTURI, FRONT #906                                 (OLD STYLE) 1014000000

E BOLT, 1/4-20 x 3/4  HCS  ZN 3423100000

F GASKET              #915/920                             (OLD STYLE) 3022600100

G BURNER HEAD, HEX #920 - HEAD ONLY    (OLD STYLE) 1013500000

8492500000

A SCREW, AIR SHUTTER (10-24 x 3/8) 3454000000

B AIR SHUTTER                                                (OLD STYLE) 3012600000

D VENTURI, REAR  #919                                   (OLD STYLE) 1014500000

E BOLT, 1/4-20 x 3/4  HCS  ZN 3423100000

F GASKET              #915/920                             (OLD STYLE) 3022600100

G BURNER HEAD, HEX #920 - HEAD ONLY    (OLD STYLE) 1013500000

8 1012800000

9 4635900000

A VALVE, SINGLE PILOT  #6001-04A 4412800000

B SLEEVE (FERRULE) 1/4" COMP. EA. 1832200000

C NUT 1/4" COMP. EA. 1830700000

D TUBING, 1/4" x .028 RIGID S/S (SOLD BY THE INCH) 5612600000

E TEE, BRASS (1/4" x 1/4" x 1/4" COMP.) 1823100000

F PILOT,  TIP  SS W/NUT 4611200000

10 3000011253

11 3000011254

12 3000010830

13 3000010831

14 1030500000

15 1030400000

16 1030300000

17 1030200000

18 1030100000

19 1030000000

20 2100004502

21 3000010835

A SCREW, AIR SHUTTER 10-24 x 3/8  RD  SL  ZN 3454000000

B AIR SHUTTER                     (REMOVABLE, OCTAGON HEAD) 3012600000

C VENTURI BASE, FRONT     (REMOVABLE, OCTAGON HEAD) 2100000251

E BURNER HEAD                   (REMOVABLE, OCTAGON HEAD) 2100000250

3000010836

A SCREW, AIR SHUTTER 10-24 x 3/8  RD  SL  ZN 3454000000

B AIR SHUTTER                     (REMOVABLE, OCTAGON HEAD) 3012600000

D VENTURI BASE, REAR       (REMOVABLE, OCTAGON HEAD) 2100000252

E BURNER HEAD                   (REMOVABLE, OCTAGON HEAD) 2100000250

22 4620800000

4624500000

GRATE, TOP FRONT 14 3/4 x 12 3/4 (STEEL) 15" SECTION

GRATE, TOP REAR   14 3/4 x 15 1/8 (STEEL) 15" SECTION

GRATE, FRONT - WELD ASSY          (STEEL) 12" SECTION

Continue next page

DESCRIPTION

GRATE, TOP 12" x 28"  (CAST IRON)

KNOB, CHROME  (WITH SET SCREW)

VALVE, BURNER (WITH OUT ORIFICE)

GRATE, TOP 18" x 28"   (STEEL - USE UNTIL 1999)

SPLIT TOP GRATE        (CAST IRON)

GRATE, TOP REAR   17 3/4 x 15 1/8 (STEEL) 18" SECTION

HALF HOT TOP, 11.937 x 15.125       (REAR ONLY) 12" SECTION

HANGER, BURNER (CAST IRON)

HALF HOT TOP, 17.937 x 15.125       (REAR ONLY) 18" SECTION

PILOT TUBING ASSY

ORIFICE #44 NAT.                                                (OLD STYLE)

ORIFICE #55 L.P.                                                  (OLD STYLE)

BURNER FRONT ASSY                       (920/906 - OLD STYLE)

BURNER REAR ASSY                         (920/919 - OLD STYLE)

ORIFICE #39 NAT.                      (REMOVABLE, OCTAGON HEAD)

ORIFICE #51 L.P.                        (REMOVABLE, OCTAGON HEAD)

S - GRATE, CASTING, SMALL           (FRONT)

S - GRATE, CASTING, LARGE           (REAR)

TOP GRATE SUPPORT

BURNER REAR ASSY  (35,000 BTU - REMOVABLE OCTAGON HEAD)

BURNER FRONT ASSY (35,000 BTU - REMOVABLE OCTAGON HEAD)

GRATE, REAR - WELD ASSY            (STEEL) 12" SECTION

GRATE, TOP FRONT 17 3/4 x 12 3/4 (STEEL) 18" SECTION



TITAN RANGE JTRH - OPEN BURNER SECTION

ITEM PART # LIST

23 2100000253

24 2100004501

25 4624300000

4611900000

26 2500128430

A SCREW, AIR SHUTTER 10-24 x 3/8  RD  SL  ZN 3454000000

B AIR SHUTTER, JTRH/JMRH     (REMOVABLE, DONUT HEAD) 3072600000

C VENTURI BASE, FRONT           (REMOVABLE, DONUT HEAD) 1019900000

E CAST IRON BURNER HEAD     (REMOVABLE, DONUT HEAD) 1020300000

2500128431

A SCREW, AIR SHUTTER 10-24 x 3/8  RD  SL  ZN 3454000000

B AIR SHUTTER, JTRH/JMRH      (REMOVABLE, DONUT HEAD) 3072600000

D VENTURI BASE, REAR              (REMOVABLE, DONUT HEAD) 1020400000

E CAST IRON BURNER HEAD     (REMOVABLE, DONUT HEAD) 1020300000

27 1019800000

28 1394500200

29 8542130090

30 2500010613

31 1330200000

32 1355500090

33 3480000000

34 3448100000

35 3426900000

36 3463700000

37 3459300000

38 3443100000

39 3412300000

40 3428000000

01.22.2010

BRACKET, FOR GRATE SUPPORT, REAR  ("M" BRACKET)

LEVELING BOLT, 3/8-16 x 1 1/2  ZN. AL/THD

SCREW, 1/4-20 x 1/2  HWH  SERR  ZINC

NUT, 3/8-16  HX  ZN

SCREW, #10 x 3/4  HWH  DRL  ZN 

SCREW, #10 x 1/2,  HX  ZN  TR

BOLT, 3/8-16 x 2 1/2  ZN  AL/THD

SCREW, #10 x 1/2,  TR  PH  ZN

NUT, 1/4-20  HX  ZN  HV DUTY

ORIFICE #50 L.P.                             (REMOVABLE, DONUT HEAD)

SUPPORT, TOP GRATE ASSY

BURNER FRONT ASSY (REMOVABLE DONUT HEAD)

BURNER REAR ASSY  (REMOVABLE DONUT HEAD)

BRACKET, SUPPORT GRATES WELD ASSY

HANGER, BURNER WITH 45° CUT (CAST IRON)

SIDE TRIM, OPEN TOP BURNER

BRACKET, BURNER REST, REAR                (OPEN TOP)

DESCRIPTION

ORIFICE #37 NAT.                           (REMOVABLE, DONUT HEAD)

HANGER, BURNER  JTRH              (SHEET METAL)

BRACKET, PILOT 

3000011900



TITAN RANGE - JTRH OVEN DOOR SECTION 
Jade Range 

Field Service Part List 



TITAN RANGE - JTRH OVEN DOOR SECTIONTITAN RANGE - JTRH OVEN DOOR SECTIONTITAN RANGE - JTRH OVEN DOOR SECTIONTITAN RANGE - JTRH OVEN DOOR SECTION

ITEM PART # LIST

1 1322300090

2 8434900000

A BRACKET, HANDLE (JTRH/JSR) 3010400100

B SCREW, 1/4-20 x 3/4, PH FILL ZIN 3463400000

C HANDLE, DOOR  JTRH/JSR 36 1317700000

3 2100000078

4 8490300000

5 3043400000

6 3043700000

7 3416400000

8 1386300090

9 2515002

10 2515001

11 3059710000

12 3059720000

13 1334900000

14 3012900100

15 1017400000

16 3414100000

17 3429400000

18 3014400000

19 3419500000

20 3430100000

21 3426700000

22 3432800000

23 3425600000

WASHER, 1/4Ø  ZN  PLAIN  USS

SPRING, OVEN DOOR

ARM, ROCKER  JTRH/JSR/DGR)

KICK PLATE (W/LOUVERS)

BOLT, 1/4-20 x 5" \ EYE  ZN  E7

PIN, 3/8 x 2", CLEVIS ZN

PIN, 1/8 x 1 1/2, COTTER

DOOR HINGE ASSY RH

HINGE ASSY LH, W/O HOOK  (JTRH ONLY)

DESCRIPTION

DOOR, WELD ASSY TITAN W/O HANDLE

KICK PLATE  JTRH/JSR 36" MODELS

BRACKET, KICK PLATE L/H    JTRH (MAKE)

KIT, DOOR SHIM (4/PCS)

DOOR HINGE ASSY LH

12/11/2009

36" OVEN HANDLE & BRACKET KIT

LOGO, JADE

WASHER (SPACER), 1/2Ø  GOLD  AN969-816

WASHER, 1/4Ø  SPLITLOCK

BOLT, 1/4-20 x 1"  HX  ZN

BRACKET, KICK PLATE R/H   JTRH (MAKE)

HINGE ASSY RH, W/O HOOK  (JTRH ONLY)

"S" HOOK  TITAN/JSR  SP BEND

NUT, 1/4-20  HX  ZN  HV DUTY



TITAN RANGE - JTRH STANDARD OVEN SECTION 
Jade Range 

Field Service Part List 

3000011901 	 01.25.2010 



TITAN RANGE - JTRH STANDARD OVEN SECTION

ITEM PART # LIST

1 2500127480

2500127481

2 1316130000

1316140000

3 1360504000

1360505000

4 1313000000

5 8556100090

1384820090

6 2574802

7 2574801

8 2500010209

A AIR SHUTTER 3014100000

B SCREW, AIR SHUTTER, #10-24 x 3/8" 3414700000

9 1315810090

10 2510002

11 2510001

12 1410800000

13 1423500000

1410700100

14 1132000000

15 3027700000

16 3027900000

17 3023102000

18 3026500000

19 1832700000

20 5619100000

21 1831200000

22 5618900000

23 1830300000

24 4410600100

25 1828100000

26 185-292

27 4417400000

28 5619000000

29 1845500000

30 1830400000

31 1842200000

32 4615300100

33 5615000000

34 4615200000

3000010243

35 3457200000

36 2100001026

37 3000010265

38 1815700000

39 4620800000

4621400000

40 4612600000

Continue next page

DESCRIPTION

PLATE SHELF 30" - JTRH

FRONT CONTROL PANEL 30" - JTRH

CRUMB TRAY 30" - JTRH

STOP, BOTTOM PAN

OVEN BOTTOM PAN 30" - JTRH

OVEN BOTTOM PAN 36" - JTRH

OVEN SIDE LINER, LEFT

PILOT, ASSY, 1/4 CC x 1/4 CC (#3811)

ELBOW MIXER FITTING (HOLDS ORIFICE)

ORIFICE #39 NAT.  

SCREW, #8-32 x 2-1/2, FLAT HEAD

FLEXIBLE TUBING, 3/8 CC x 7-1/8" LONG

FLEXIBLE TUBING, 1/4 CC x 20" LONG

NIPPLE, 3/8 NPT x 2 1/2"

OVEN SIDE LINER, RIGHT

GUIDE, WIRE RACK

OVEN RACK 30" - JTRH

KNOB, CHROME W/SET SCREW (GAS SHUT OFF VALVE)

OVEN CONTROL PANEL

OVERLAY, GAS ON/OFF, TOP

OVERLAY, T'STAT, BOTTOM 

DIAL, THERMOSTAT

BRASS FITTING, 3/8 CC x 1/4 NPT

PLATE SHELF 36" - JTRH

CRUMB TRAY 36" - JTRH

OVEN BOTTOM BAFFLE - LEFT

OVEN BOTTOM BAFFLE - RIGHT

FRONT CONTROL PANEL 36" - JTRH

OVEN BURNER - STANDARD

FLAME SPREADER

OVEN RACK 36" - JTRH

FLEXIBLE TUBING, 3/8 CC x 9" LONG

VALVE, 3/8 x 3/8, GAS SHUT OFF

COUPLING, 3/8 NPT

BRACKET, COUPLING HOLDER

ELBOW, BRASS, 1/4 CC x 1/8 NPT

FLEXIBLE TUBING, 1/4 CC x 12" LONG

UNION, 3/8 NPT x 3/8 CC

ADAPTER, BRASS, 3/8 NPT x 3/8 CC

FACE BUSHING 1/2 NPT x 3/8 NPT

THERMOSTAT - FDO

SAFETY VALVE (BASO)            (QUARTER SIZE, RED BUTTON)

VALVE, SAFETY (TS 11 J 1/4)   (DIME SIZE, RED BUTTON)

CLIP, TINNERMAN

BRACKET, SAFETY VALVE

ORIFICE #52 L.P.

THERMOCOUPLE, 18"



TITAN RANGE - JTRH STANDARD OVEN SECTION

ITEM PART # LIST

41 4616600100

42 1123200000

43 3000011065

1341700000

44 1818200000

45 1340500000

46 1842700000

47 4613500000

4613400000

4613700000

4615800000

4613200000

4614000000

48 1331800000

49 8557100090

50 3462800000

51 3459300000

01.25.2010

DESCRIPTION

MANIFOLD PIPE, 30" - JTRH

MANIFOLD PIPE, 36" - JTRH

CAP, 1-1/4" NPT

PILOT, OVEN

FLUE BOX

REGULATOR, GAS (NG) 5.0 - 3/4"

REGULATOR, GAS (LP) 10.0 - 1"

REGULATOR, GAS (NG) 5.0 - 1-1/4"

REGULATOR, GAS (LP) 10.0 - 1-1/4"

COVER DRIP GUIDE

SCREW, #10 x 3/4,  HWH  DRL  ZN

SCREW DELTA, #10 x 1/2,  TR  PH  S/S

3000011901

REGULATOR, GAS (NG) 5.0 - 1"

ELBOW, 1" NPT x 3/4 NPT x 90˚

REGULATOR, GAS (LP) 10.0 - 3/4"

TAIL PIPE, 1" NPT x  28-1/2" LONG (CUT TO SIZE - 1812500000-28)

BRACKET, PILOT


